

## Naprod Life Sciences

Anti-neoplastic			
Sr.No.	Product	Dosage	Pharma. REF.
1	ABIRATERONE ACETATE TABLETS 250MG	Tablets	IP/USP
2	ANASTROZOLE TABLETS 1MG	Tablets	IP/USP
3	ARSENIC TRIOXIDE INJECTION 1 MG/ML	Liquid Inj.	IH
4	BICALUTAMIDE TABLETS 50MG, 150 MG	Tablets	IP/USP
5	BICALUTAMIDE GRANULES 50% (FOR BICALUTAMIDE TABLETS 50 MG and 150 MG)	Granules	IH
6	BENDAMUSTINE HYDROCHLORIDE FOR INJECTION 100MG / VIAL	Lyophilised Inj.	IP/IH
7	BLEOMYCIN INJECTION (BLEOMYCIN FOR INJECTION) 15 UNITS/VIAL	Lyophilised Inj.	IP/USP
8	BORTEZOMIB INJECTION (BORTEZOMIB FOR INJECTION) 2MG/VIAL, 3.5MG/VIAL	Lyophilised Inj.	IP/IH
9	CALCIUM FOLINATE INJECTION (LEUCOVORIN CALCIUM INJECTION) 10MG/ML, 15MG/2ML	Liquid Inj.	IP/USP
10	CAPECITABINE TABLETS 150MG, 500MG	Tablets	IP/USP
11	CAPECITABINE GRANULES 73.0% (FOR CAPECITABINE TABLETS 500 MG)	Granules	IH
12	CARBOPLATIN INJECTION 50MG/5ML, 150MG/15ML, 450MG/45ML	Liquid Inj.	IP/BP
13	CISPLATIN INJECTION 10MG/20ML, 10MG/10ML, 50MG/50ML, 100MG/100ML, 100MG/60ML, 100MG/70ML	Liquid Inj.	IP/BP
14	CYTARABINE INJECTION 100MG/5ML, 500MG/5ML, 1GM/10ML, 100MG/ML	Lyophilised Inj.	BP
15	DACARBAZINE FOR INJECTION 100MG, 200MG, 500MG	Lyophilised Inj.	IP/USP
16	DAUNORUBICIN HYDROCHLORIDE FOR INJECTION 20MG/VIAL	Lyophilised Inj.	IP/USP
17	DISODIUM PAMIDRONATE FOR INTRAVENOUS INFUSION 30MG/VIAL, 60MG/VIAL, 90MG/VIAL	Lyophilised Inj.	BP
18	DOCETAXEL INJECTION 10 MG/ML	Liquid Inj.	USP
19	DOCETAXEL INJECTION CONCENTRATE (DOCETAXEL FOR INJECTION CONCENTRATE) 20MG/0.5ML, 80MG/2ML, 120MG/3ML	Liquid Inj.	IP/USP/IH
20	DOXORUBICIN HYDROCHLORIDE INJECTION 2MG /ML	Liquid Inj.	IP/USP
21	DOXORUBICIN HYDROCHLORIDE INJECTION (DOXORUBICIN HYDROCHLORIDE FOR INJECTION) 10MG/VIAL, 50MG/VIAL	Lyophilised Inj.	IP/BP
22	EPIRUBICIN HYDROCHLORIDE FOR INJECTION 10MG /VIAL, 50MG/VIAL, 100MG/VIAL, 150MG/VIAL	Lyophilised Inj.	IH
23	EPIRUBICIN HYDROCHLORIDE INJECTION 2MG/ML	Liquid Inj.	IH
24	ERLOTINIB TABLETS 100MG, 150MG	Tablets	IP/IH
25	ERLOTINIB GRANULES 33.33%	Granules	IH
26	ETOPOSIDE INJECTION 20 MG/ML	Liquid Inj.	IP/USP
27	EVEROLIMUS TABLETS 0.25MG, 0.5MG, 5MG, 10MG	Tablets	IH

28	EXEMESTANE TABLETS 25 MG	Tablets	IP/IH
29	FLUDARABINE PHOSPHATE FOR INJECTION 10MG/VIAL, 25MG/VIAL, 50MG/VIAL	Lyophilised Inj.	USP
30	FLUOROURACIL INJECTION 50MG/ML	Liquid Inj.	IP/BP
31	FLUTAMIDE TABLETS 250 MG	Tablets	IP/IH
32	GEFITINIB TABLETS 250MG	Tablets	IP/IH
33	GEMCITABINE INJECTION (GEMCITABINE FOR INJECTION) 200MG/VIAL, 1GM/VIAL, 1.4GM/VIAL	Lyophilised Inj.	IP/USP
34	GEMCITABINE INJECTION 10MG/ML	Liquid Inj.	IH
35	HYDROXYCARBAMIDE CAPSULES (HYDROXYUREA CAPSULES) 500MG	Capsules	IP/BP
36	IBANDRONIC ACID INJECTION 1 MG/ ML	Liquid Inj.	IH
37	IBANDRONIC ACID TABLETS 50MG, 150 MG	Tablets	IH
38	IFOSFAMIDE FOR INJECTION 500MG/VIAL, 1GM/VIAL, 2GM/VIAL	Lyophilised Inj.	IP/USP
39	IMATINIB MESYLATE TABLETS 100MG, 400MG	Tablets	IP/IH
40	IMATINIB GRANULES 59.735% (FOR IMATINIB TABLETS 100 MG AND 400 MG)	Granules	IH
41	IRINOTECAN HYDROCHLORIDE INJECTION 20MG/ML	Liquid Inj.	IP/USP
42	L-ASPARAGINASE FOR INJECTION 5000IU/VIAL, 10000 IU/VIAL	Lyophilised Inj.	IH
43	LENALIDOMIDE CAPSULES 5MG, 10MG, 15MG, 25MG	Capsules	IH
44	LENALIDOMIDE GRANULES 4.76%	Granules	IH
45	LETROZOLE TABLETS 2.5MG	Tablets	IP/USP
46	LETROZOLE GRANULES 2.575% (FOR LETROZOLE TABLETS 2.5 MG)	Granules	IH
47	MERCAPTOPYRINE TABLETS 50MG	Tablets	IP/BP
48	METHOTREXATE INJECTION 5 MG/ML, 25MG/ML, 100MG/ML	Liquid Inj.	IP/BP
49	METHOTREXATE TABLETS 2.5MG	Tablets	IP/BP
50	MITOMYCIN INJECTION (MITOMYCIN FOR INJECTION) 2 MG/VIAL, 10 MG/VIAL, 20 MG/VIAL, 40 MG/VIAL	Lyophilised Inj.	IP/USP
51	MITOXANTRONE INJECTION 2MG/ML	Liquid Inj.	USP
52	OXALIPLATIN FOR INJECTION 50MG/VIAL, 100MG/VIAL	Lyophilised Inj.	USP
53	OXALIPLATIN INJECTION 2MG/ML	Liquid Inj.	IP/USP
54	PACLITAXEL INJECTION 6 MG/ML	Liquid Inj.	IP/USP
55	PEMETREXED INJECTION (PEMETREXED DISODIUM FOR INJECTION) 100 MG/VIAL, 500MG/VIAL	Lyophilised Inj.	IP/IH
56	PLERIXAFOR INJECTION 20 MG/ML	Liquid Inj.	IH
57	PROCARBAZINE HYDROCHLORIDE CAPSULES 50MG	Capsules	USP
58	TAMOXIFEN TABLETS 10 MG, 20MG	Tablets	IP/BP
59	TEMOZOLOMIDE CAPSULES 20MG, 100MG, 140MG, 180MG, 250MG	Capsules	IP/IH
60	TEMOZOLOMIDE BLEND 50% W/W		IH
61	THIOGUANINE TABLETS 40 MG	Tablets	USP
62	VINBLASTINE SULFATE FOR INJECTION 10 MG/VIAL	Lyophilised Inj.	IP/USP
63	VINCRIStINE SULPHATE INJECTION (VINCRIStINE SULFATE FOR INJECTION) 1MG/VIAL, 2MG/VIAL, 5MG/VIAL	Lyophilised Inj.	IP/USP
64	VINORELBINE INJECTION 10MG/ML	Liquid Inj.	IP/USP
65	ZOLEDRONIC ACID INJECTION (ZOLEDRONIC ACID FOR INJECTION) 4 MG/VIAL	Lyophilised Inj.	IP/IH
66	ZOLEDRONIC ACID INJECTION 4 MG/5 ML	Liquid Inj.	IH

### Anesthesia

Sr.No.	Product	Dosage	Pharma. REF.
1	ATRACURIUM BESYLATE INJECTION 10MG/ML	Liquid Inj.	IP/USP
2	BUPIVACAINE INJECTION WITH PRESERVATIVE 5MG/ML	Liquid Inj.	IP/BP
3	KETAMINE HYDROCHLORIDE INJECTION (WITH PRESERVATIVE) 50MG/ML	Liquid Inj.	IP/BP
4	LIGNOCAINE AND ADRENALINE INJECTION (21.3+0.005) MG/ML	Liquid Inj.	IP
5	LIGNOCAINE INJECTION 20MG/ML	Liquid Inj.	IP
6	PROPOFOL INJECTION 10 MG/ML	Liquid Inj.	IP/BP
7	PROPOFOL INJECTION 10 MG/ML (MCT/LCT)	Liquid Inj.	IP/BP
8	ROCURONIUM BROMIDE INJECTION 10MG/ML	Liquid Inj.	IH
9	S-BUPIVACAINE SOLUTION FOR INJECTION 5 MG/ML	Liquid Inj.	IH
10	SUCCINYLCHOLINE INJECTION (SUXAMETHONIUM CHLORIDE INJECTION) (SUCCINYLCHOLINE CHLORIDE INJECTION) 50MG/ML	Liquid Inj.	IP/BP/USP
11	VECURONIUM BROMIDE INJECTION (VECURONIUM BROMIDE FOR INJECTION) 4MG/VIAL, 10 MG/VIAL	Lyophilised Inj.	IP/BP

Sr.No.	Product	Dosage	Pharma. Ref.
1	ACICLOVIR INTRAVENOUS INFUSION (ACICLOVIR SODIUM FOR INTRAVENOUS INFUSION) 250MG/VIAL	Lyophilised Inj.	IP/BP
2	AZITHROMYCIN FOR INJECTION 500MG/VIAL	Lyophilised Inj.	USP
3	CLARITHROMYCIN FOR INFUSION 500MG/VIAL	Lyophilised Inj.	BP
4	DOBUTAMINE FOR INJECTION 250MG/VIAL	Lyophilised Inj.	
5	DOBUTAMINE INJECTION 250MG/20ML	Liquid Inj.	IP/USP
6	ESOMEPRAZOLE SODIUM FOR INJECTION 40MG/VIAL	Lyophilised Inj.	IH
7	FOSAPREPITANT DIMEGLUMINE FOR INJECTION 150 MG/VIAL	Lyophilised Inj.	IH
8	NICORANDIL FOR INJECTION 2 MG/VIAL, 48MG/VIAL,	Lyophilised Inj.	IH
9	OLANZAPINE FOR INJECTION 10 MG/VIAL	Lyophilised Inj.	IH
10	OMEPRAZOLE FOR INJECTION 40MG/VIAL	Lyophilised Inj.	IH
11	PANTOPRAZOLE FOR INJECTION 40MG/VIAL	Lyophilised Inj.	IH
12	POLYMYXIN B FOR INJECTION 500000 IU	Lyophilised Inj.	USP
13	RABEPRAZOLE SODIUM INJECTION (RABEPRAZOLE SODIUM FOR INJECTION) 20 MG/VIAL	Lyophilised Inj.	IP/IH
14	SODIUM CHLORIDE INJECTION	Liquid Inj.	IP/BP/USP
15	STERILE WATER FOR INJECTION (STERILISED WATER FOR INJECTION)	Liquid Inj.	IP/BP
16	VANCOMYCIN HYDROCHLORIDE FOR INTRAVENOUS INFUSION (VANCOMYCIN HYDROCHLORIDE FOR INJECTION) 500MG/VIAL, 1000MG/VIAL	Lyophilised Inj.	IP/USP
17	VORICONAZOLE FOR INJECTION 200 MG/VIAL	Lyophilised Inj.	IP/IH

### Product Pipeline

S.No.	Product Name	Dosage
1	Bendamustine RTU Injection 90mg/ml; 0.5 ml pack	Liquid inj.
2	Bendamustine RTU Injection 90mg/ml; 2 ml pack	Liquid inj.
3	Pralatraxate Injection 20mg/ml; 1 ml pack	Liquid inj.
4	Pralatraxate Injection 20mg/ml; 2 ml pack	Liquid inj.
5	Lapatinib 250mg	Tablets
6	Dasatinib 20/50/70/100mg	Tablets
7	Nilotinib 200mg	Capsules
8	Cis atracurium injection 2 mg/ml, 10 mg/ml	Liquid inj.
9	Clofarabine injection 20mg/20ml	Liquid inj.
10	Ibrutinib 140 mg	Capsules
11	Tacrolimus 0.5/1/5 mg	Capsules
12	Iohexal 755.0mg/ml , 300 mg/ml in 50 ml,100 ml vials, 370 mg/ml in 50 ml , 200 ml vials	Liquid inj.
13	Octreotide Acetate Injection 50 mcg/ml, 100 mcg/ml, 200 mcg/ml, 500 mcg/ml	Lyophilized Inj
14	Tigecycline lyophilized injection 50mg/10ml	Lyophilized Inj
15	Lopamidol solution for inj 300 mg/ml in 50 ml,100 ml vials, 370 mg/ml in 50 ml , 200 ml vials	Liquid inj.
16	Colistimethate Injection 1 MIU, 2 MIU, 3 MIU, 4.5 MIU	Lyophilized Inj